AW TA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : Cedar Sales Pty Ltd Test Number : 17-001798
150 Toongarra Road Issue Date : 05/05/2017
Waulkuraka QLD 4305 Print Date : 8/05/2017
Sample Description Rigid panel

Colour : Natural

End Use: Moulded panelling & Cladding

Nominal Composition : Blackbutt
Nominal Mass per Unit Area/Density : 900kg/m3
Nominal Thickness : 50mm
AS/NZS 3837-1998 Method of Test for Heat and Smoke Release Rates for Materials and Products using an Oxygen
Consumption Calorimeter
Specimen
1 2 3 Mean
Average Heat Release Rate 68.0 64.7 63.6 65.4 kW/m?
Average Specific extinction area 6.5 5.6 7.4 6.5 m?kg
(according to Specification C1.10 of the Building Code of Australia)
Test orientation : ~ Horizontal
Specimen
1 2 3 Mean
Irradiance 50 50 50 50 kW/m?
Exhaust flow rate 24 24 24 24 L/sec
Time to sustained flaming 31 35 33 33 sec
Test duration 3600 3600 3600 3600 sec
Peak heat release after ignition 213.0 219.2 224.7 219.0 kW/m?
Average heat at 60 s 171.0 167.9 166.5 168.5 kW/m?
Average heat at 180 s 125.1 130.5 129.9 128.5 kW/m?
Average heat at 300 s 104.2 108.2 109.5 107.3  kW/m?
Total heat released 242.3 230.8 226.6 233.3 MJ/m?
Average effective heat of combustion 10.7 9.7 9.5 10.0 MJ/kg
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Client : Cedar Sales Pty Ltd Test Number : 17-001798

150 Toongarra Road Issue Date : 05/05/2017
Wulkuraka QLD 4305 Print Date : 8/05/2017

Initial thickness 38.0 38.0 38.0 38.0 mm

Initial mass 336.1 344.7 333.3 3380 g

Mass remaining 134.6 134.6 122.3 1305 g

Mass percentage pyrolysed 60.0 61.0 63.3 614 %

Mass loss 201.5 210.1 211.0 2075 g

Average rate of mass loss 6.4 6.7 6.7 6.6 g/ms

These test results relate only to the behaviour of the product under the
conditions of the test, they are not intended to be the sole criterion for
assessment of performance under real fire conditions.

The results of these fire tests may be used to directly assess fire hazard, but it
should be recognised that a single test method will not provide a full assessment
of the fire hazard under all fire conditions.

Specimen thickness was reduced to 38mm for testing purposes.

54335 18773 Page 2 of 8
© 2“5“’?":'“ VZCGOQEE:MQR Au'hofiéy Ltd A Accredited for compliance with ISO/IEC 17025
opynignt- 1ghts Reserve NATA - Chemical Testing : Accreditation No. 983
- Mechanical Testing : Accreditation No. 985
v - Performance & Approvals Testing : Accreditation No. 1356
v
Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results LI f\/‘, ITED

relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd

may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.

S
MICHAEL A. JACKSON B.Sc.(Hons)

0204/11/06 APPROVED SIGNATORY IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : Cedar Sales Pty Ltd Test Number : 17-001798
150 Toongarra Road Issue Date : 05/05/2017
Wulkuraka QLD 4305 Print Date : 8/05/2017

Specimen: 1

Heat release rate (kW/m?) Effective heat of combustion (MJ/kg)
250 200
200 160
150 120
100 80
50 40
0 0
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 ~ 2500 3000 3500 4000
Time (s) Time (s)

Specifi tincti 2lk
Smoke production rate ([m?/s]) pecific extinction area (m*kg)

).020 500
).016 400
).012 300

).008 200

).004 100

).000 Vb, Aot Kbty sl AP U LN ol v ook st i Al Bk i el Ao o Bt I
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 4000
Time (s) Time (s)
54335 18773 Page 3 of 8
© éustrali:r; foﬁo'geﬁ:ingR Au'horiéy Ltd Accredited for compliance with ISO/IEC 17025
opyright - gnts Reserve NATA - Chemical Testing : Accreditation No. 983
- Mechanical Testing : Accreditation No. 985
v - Performance & Approvals Testing : Accreditation No. 1356
v
Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results |_| f\/‘. |TED

relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd

may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.

S
MICHAEL A. JACKSON B.Sc.(Hons)

0204/11/06 APPROVED SIGNATORY IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client: Cedar Sales Pty Ltd Test Number 17-001798
150 Toongarra Road Issue Date : 05/05/2017
Wulkuraka QLD 4305 Print Date 8/05/2017
Mass loss rate (g/s) Total heat released (MJ/m?)
0.20 250
0.16 200
0.12 150
0.08(( 1844 100
| J | ‘I |
| Il I |
4 i | \ l T
0.04 I 1Y | 50
)
0.00 0
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 400(
Time (s) Time (s)
Mass (g) Rate of smoke release ([m?s]/m?)
400 2.0
320 1.6
240 1.2
160 0.8
80 0.4
0 0.0 AMtusaaiil N
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 4000
Time (s) Time (s)
54335 18773 Page 4 of 8
© éﬁ:‘;zg:’“ V/‘i%"é:;ﬁg‘%::;’r‘se’zy Ltd Accredited for compliance with ISO/IEC 17025
) - Chemical Testing : Accreditation No. 983
NATA - Mechanical Testing : Accreditation No. 985
- Performance & Approvals Testing : Accreditation No. 1356

0204/11/06

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd
may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.

!

APPROVED SIGNATORY

AWTA
LIMITED

o

MIGHAEL A. JACKSON B.Sc.(Hons)
IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : Cedar Sales Pty Ltd Test Number : 17-001798
150 Toongarra Road Issue Date : 05/05/2017
Waulkuraka QLD 4305 Print Date : 8/05/2017
Specimen: 2
Heat release rate (kW/m?) Effective heat of combustion (MJ/kg)
250 50
200 40
150 30
100 20
L A
50 10 f A 1
0 0
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 4000
Time (s) Time (s)
Specific extinction area (m?/k
Smoke production rate ([m?/s]) P ( 9)
500
).020
).016 400
).012 300
).008 200
).004 100
).000 . — M, Y P U o e ' 0 . \
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 4000
Time (s) Time (s)
54335 18773 Page 5 of 8
© éﬁ:‘;zg:’“ "/‘ﬁ""q:;ﬁg‘%::;’r‘se’zy Ltd Accredited for compliance with ISO/IEC 17025
) - Chemical Testing : Accreditation No. 983
NATA - Mechanical Testing : Accreditation No. 985 m
- Performance & Approvals Testing : Accreditation No. 1356

0204/11/06

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd

AWTA
LIMITED

may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.

!

MIGHAEL A. JACKSON B.Sc.(Hons)

APPROVED SIGNATORY IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client:  Cedar Sales Pty Ltd Test Number
150 Toongarra Road Issue Date :
Waulkuraka QLD 4305 Print Date

17-001798
05/05/2017

8/

05/2017

Mass loss rate (g/s)

Total heat released (MJ/m?)

0.20 250
0.16 200
0.12 150
0.08)| 100
M i
| ! W i |
| 1Y ‘ | ]
0.04 ' 50
0.00 0
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 400C
Time (s) Time (s)
Mass (g) Rate of smoke release ([m?s]/m?)
400 2.0
320 1.6
240 1.2
160 0.8
80 0.4
O OO X £ _ V'
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 4000
Time (s) Time (s)
54335 18773 Page 6 of 8
© 2“5"3,":"‘ VX%O';?ei:i"QRA“'h"’ZV Ltd Accredited for compliance with ISO/IEC 17025

opynignt- 1ghts Reserve N AT A - Chemical Testing : Accreditation No. 983

- Mechanical Testing : Accreditation No. 985

- Performance & Approvals Testing : Accreditation No. 1356

0204/11/06

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd
may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.

!

APPROVED SIGNATORY

AWTA
LIMITED

o

MIGHAEL A. JACKSON B.Sc.(Hons)
IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client: Cedar Sales Pty Ltd Test Number 17-001798
150 Toongarra Road Issue Date 05/05/2017
Wulkuraka QLD 4305 Print Date 8/05/2017
Specimen: 3
Heat release rate (kW/m?) Effective heat of combustion (MJ/kg)
250 50
200 40
150 30
100 20
| | g
50 10 ’ ‘ | ‘ iy
0 0
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 4000
Time (s) Time (s)
Specific extinction area (m?/k
Smoke production rate ([m?/s]) P ( 9)
500
).020
).016 400
).012 300
).008 200
).004 100
).000 0 I Ldala L P
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 4000
Time (s) Time (s)
54335 18773 Page 7 of 8
© éﬁ:‘;zg:’“ "/‘ﬁ""q:;ﬁg‘%::;’r‘se’zy Ltd Accredited for compliance with ISO/IEC 17025
) - Chemical Testing : Accreditation No. 983
NATA - Mechanical Testing : Accreditation No. 985 m
- Performance & Approvals Testing : Accreditation No. 1356

0204/11/06

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd
may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.

!

APPROVED SIGNATORY

AWTA
LIMITED

o

MIGHAEL A. JACKSON B.Sc.(Hons)
IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

AW TA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client: Cedar Sales Pty Ltd Test Number 17-001798
150 Toongarra Road Issue Date : 05/05/2017
Wulkuraka QLD 4305 Print Date 8/05/2017
Mass loss rate (g/s) Total heat released (MJ/m?)
0.20 250
0.16 200
0.12 150
0.08 100
iy ! [
[ | 1\' ‘ ! ‘J'“ ‘w‘ i ’ \‘\‘
0.04 ‘ 50
0.00 0
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 400(
Time (s) Time (s)
Mass (g) Rate of smoke release ([m?s]/m?)
400 2.0
320 1.6
240 1.2
160 0.8
80 0.4
0 0.0
0 500 1000 1500 2000 2500 3000 3500 4000 0 500 1000 1500 2000 2500 3000 3500 4000
Time (s) Time (s)
54335 18773 Page 8 of 8
© éﬁ:‘;zg:’“ V/‘i%"é:;ﬁg‘%::;’r‘se’zy Ltd Accredited for compliance with ISO/IEC 17025
) - Chemical Testing : Accreditation No. 983
NATA - Mechanical Testing : Accreditation No. 985
- Performance & Approvals Testing : Accreditation No. 1356

0204/11/06

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA
Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results
relate only to the sample or samples tested. This document shall not be reproduced except in full and shall
be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd
may be used in advertising providing the content and format of the advertisement have been approved by
the Managing Director of AWTA Ltd.

!

APPROVED SIGNATORY

AWTA
LIMITED

o

MIGHAEL A. JACKSON B.Sc.(Hons)
IANAGING DIRECTOR


http://www.awta.com.au/index.php/en/
http://www.awta.com.au/index.php/en/

